&
il

PARAMOUNT LIMITED

“Waste Water Recycling”
&
“Zero Liquid Discharge”

...A Total Water & Environment Management Company



()

Zero Liquid Discharge i

PARAMOUNT

In the end of the 1980’s, together with
increased environmental awareness within
society and industry, “Zero discharge” changed
from a technical description of 100%
wastewater recycling to a “goal”. The principle
of “zero discharge” is recycling of all industrial
wastewater.

This means that wastewater will be treated
and used again in the process. Because of the
water reuse wastewater will not be released
on the sewer system or surface water.



Waste Hierarchy Pyramid

Eliminate

Reduce

Reuse

Recycle |

= EAW-

S =3
z



@
[...]
For this purpose, thermal vapor recompressor
are used.

A certain quantity of live steam, the so-called
motive steam, is required for the operation of a
thermal vapour recompressor. This motive steam
quantity must be transferred to the next effect or
to the condenser as surplus residual vapour. The
surplus energy contained in the residual vapour
approximately corresponds to the amount of
energy supplied in the motive steam.

Ce

=0 | D
C

| e—




. a0
Mechanical Vapour Recompressor )

PARAMOUNT

In mechanical vapor compression, positive displacement
compressors or multi stage centrifugal compressors are
generally used to raise the pressure and temperature of the
generated vapors.

Since mechanical compressors do not require any motive
steam, all vapors can be compressed to elevated pressure and D s— a& e [
temperature eliminating the need for subsequent recovery
system.

After compression of vapor and subsequent condensation of

the same, hot condensate leaves the system. Ce
The main features of MVR are as follow :
* Most energy efficient evaporation technology (n-effect)

* Flexible and simple to use
* Generally single effect (reduced footprint)
* No steam and cooling water consumption (boiler and
cooling tower cost reduction) B
* Suitable for moderate boiling elevation products
Low specific operating cost




Case Studies
Waste Water Recycle
&

Zero Liguid Discharge




Swil Copper Ltd

Flow : 225 m3/day
(Copper Smelter)



ZLD Using Evaporative Cooling & Waste Gases r?ﬂ

PARAMOUNT

“Paramount’s Innovative approach to zero discharge using “Quench”

Paramount Design- Technical Approach

® Paramount offers a system that uses the concept of evaporative cooling . But it is looked
at from a different perspective. In normal practice,

® A Quench is used to cool the hot gas by having a direct contact water spray to reduce the
gas temperature. Water is evaporated and converted to steam which is based on
evaporative cooling.

@ Butin case of Paramount's design of Quench for concentrating the high TDS bearing
waste water,

® Quench is used to evaporate the water using waste water heat rather than the
conventional concept of cooling the gases with water.



@

ZLD Using Evaporative Cooling & Waste Gases i

PARAMOUNT

HOT FLUE
GAS

BLEED

s

CENTRAIL

|

WATER

B

®

11T

]

CAKL FOR
DISPOSAL

QUENCH ENTRAINMENT  RECYCLE CONCENTRATED CENTRIFUGE CENTRIFUGE
SEPARATOR PUMP EFFLUENT TANK FEED PUMP

CUM STACK CUM THICKENER



ZLD Using Evaporative Cooling & Waste Gases !%1

PARAMOUNT

This concept was used at M/S SWIL for evaporating water from
waster containing high level of dissolved solids using waste heat
in the flue gases from power plant and resulted in:

e Concentration of the waste water in the form of slurry containing
suspended solids, generated due to presence of high TDS (50000-
55000 ppm) and evaporation of water which is centrifuged to form a
disposable cake.

® The centrate from the centrifuge is sent back to the quenching
system for further evaporation and cooled gases with water vapour is
discharged to atmosphere through stack.



ZLD Using Evaporative Cooling & Waste Gases r?ﬂ

PARAMOUNT

Inlet treated effluent : 130-225 m3/day
TDS ; 33,000-53,000 ppm

pH : 7-8



ZLD Using Evaporative Cooling & Waste Gases !%1

PARAMOUNT

Conclusion

e This concept was found highly feasible and practical solution
for evaporation of waste water to achieve zero discharge
goal.

e This concept was also presented to Ministry of Environment
and forest and has been accepted.

® This approach also helps to achieve reduction in the initial
cost of the plant including extremely low operating cost.



Mangalore Refinery

Flow : 24000 m3/day
(Refinery & Petrochemical Industry)

; e —
4=

e
:'F._



MRPL Charactristics

@

Inlet Characteristics

Parameter

Total Suspended Solids

TDS

BOD 27°C, 3 days

COD

M Alkalinity

Calcium Hardness as CaCO;
Magnesium Hardness as CaCO;

Units
mg/I
mag/l
mg/l
mg/|
mg/l
mg/l
mg/l

Outlet Characteristics

Parameter

Total Suspended Solids

TDS

BOD 27°C, 3 days

COD

M Alkalinity

Calcium Hardness as CaCO3;
Magnesium Hardness as CaCOj;
Operating Cost

#iED
PARAMOUNT

CTBD & DM From MBR Average
neutralized combined
stream after UF feed to RO
Concentration Concentration Concentration
< 1 <5 <34
2049 1200 1540
4 <3 <34
17 < 20 19
100 300 220
226 85 141
126 55 83.4

Units Concentration

mg/l Nil

mg/| 80

mag/l BDL

mg/l BDL

mg/l 10

mag/l 5

mg/l 3

Rs. 27/m3



(]
il

PARAMOUNT




Block Diagram MRPL i

PARAMOUNT
_ows WWTP-2
WWTP1 | TL
Desalter , — _"'[ E r']*r wﬁ_'jm [j_'
Sour Water .l.;
API pH
Adjustment
Tank RO System
Berp—
- r : ‘ [ |
CRW. =1l - -
v e Water for Reuse — ; 4 !
- — -~ l.._.r_'
TPI Degasser r '

Reject to Sea

CTBD-1&2 o~
—_—

DM Regen.
Water

o
Flocculator

Flash Mixture




MRPL - Site fi

PARAMOUNT

DMF - ACF Filter



a0
i sii
PARAMOUNT

untrni Room

Micron Filter




Chennai Petroleum
Corporation Ltd

Flow : 10,000 m3/day
(Petrochemical Industry)



CPCL Charactristics

(]
P i
PARAMOUNT

Inlet Characteristics

Parameter

Total Suspended Solids

TDS

BOD 27°C, 3days
COD

M Alkalinity

Calcium Hardness as CaCOs
Magnesium Hardness as CaCO;

Units
mg/l
mg/l
mg/l
mg/l
mg/l
mg/l
mg/l

Outlet Characteristics after NMB

Parameter

Total Suspended Solids

TDS

BOD 27°C, 3 days
COD

Silica

Operating Cost

CTBD & DM From SBR

neutralized

stream after UF

Concentration Concentration

<1 <5

4000 1500

5 <5

20 <20

100 300

226 85

126 515
Units
mg/l Nil
mgl/l <1
mg/l BDL
mg/l BDL
mag/l 0.02
Rs. 45/m3

Average
combined
feed to RO

Concentration
<3

2500

<5

20

220

141

83.4

Concentration



Block Diagram CPCL

=)

IIIJ
PARAMOUNT
WWTP2
OWS .
Existing ETP-:' - |
1 Ly [» . Tﬁ'” —
Sour Water —p 1700 » iy B
———¢ | e |
CRW = 2 - aCo
— 1 X TPl . BB <
AL Adjustment HRSCC -
Reject for Sea Dispusah—Ta"k | | Water
= P P |
oy =
- n—Hl]'— p J RO -2 -1 UF
__ = = ._T_ -+
Boiler ' .
IMB lF‘ass 2 Reject|to RO-1 ]
[ Reg Water y
CTBD-1&2 TRW: wEe? l e MMED
DM Rege [ : I I] ]] “"_'” “ H
Water Collection j\ = e A(:;F
HRSCC DMF
Tank Flash Mlxture FlDOCUIatDr

To Cooling Tower



RO Skid at Paramount Workshop i

PARAMOUNT

RO Skid

RO Skid



@

UF Skid at Paramount Workshop Ml

PARAMOUNT




=
-
=2
2 &3
:"._

Pigment Industry

Flow : 1000 m3/day
Client-1 : Asahi Songwon India Ltd
Client-2 : Meghmani Organics Ltd



Pigment Industry P

PARAMOUNT

Inlet Characteristics

Color x Light Blue
Design TDS - 10000 PPM
TSS - 250 PPM
coD - 1000 PPM
BOD - 250 PPM
Ammonical Nitrogen : 450 PPM
Outlet Characteristics
Recovery : 82% (3 Stage System)
Operating Cost - Rs.53/m3
Permeate TDS : <500 PPM
Permeate COD : <50
Permeate Color : Color less

Ammonical Nitrogen - <50 PPM



Micron Filter-1

& |
" | A / From NF
‘__H. “ Permeat
ey
Micron Filier-2
r- _3 H+_]
3 J RO Fier Filtred Water Backwash Hackwash
Feed Stoeage TAnk Pump Tank
Andiscalant 1
Dosing System Ol
-
RO HP
Putip RO HP Pﬂlllh'il'l,]
Pump Filt i
- pH Corrnection
Dosing Sysicm
From MF - ¢
D&
r i
Cleaning Filtred Water erimes
bzl Stormge TAnk Transfer Pump
Chemical
Inlet 4

CIPTank

Multi Effect
Aiiscadaia I Evaporator
— Fibter Waler
—O it
MF HP MNF|System

T Tl

(]
i

PARAMOUNT

Conling Water In

Conlimg VWater Chut

Condeniaic
Water Tank




Plgment Industry-Ceramic Micro Filtration rn-a'-

PARAMOUNT




Sanofi Aventis

Flow : 300 m3/day
(APl / Bulk Drug Industry)

; R —
4=

S &3
Z
=



Sanofi-Aventis Ltd

)

Ml

Inlet Characteristics
Design TDS

CoD

BOD

QOutlet Characteristics
Recovery

Operating Cost

Permeate TDS

Permeate COD

Permeate Color

PARAMOUNT

3000 PPM
600 PPM

100 PPM

85%( 2 Stage RO system)
Rs.30/m3

<250 PPM
<30

Color less



Sanofi-Aventis Ltd

Inlet Characteristics (MEE)
Design TDS

CoD

Qutlet Characteristics

Condensate TDS
Condensate COD

Operating Cost

4% to 14%

20000 PPM

<500 PPM

<3000 PPM

Rs.625/m3

1@
PrY) wia
PARAMOUNT



Sanofi -

. @
Aventis %%

PARAMOUNT

High NaOH Vent
Pollutant

Cooling Water In
Organic *
densate to |
Condensate to 3, Coaling Water Oul Solid for

r

o ! Disposal
DWPE
: v
calizati Solid Thickener
Flash Mixer Neutralization et
Centrifuge  Sjudge
Multi Effect Sum
Evaporator P Over Flow
Condensate

Alum HCL l l Recyele Bio Sludge

Equilization  p106h Miver

] Tud o 74| ' — | | : = .
I' ]] £ i Flocculator  Dissolyed Air MBR Feed Sump Treated Water
io e —_

Flotption Flash Mixer Anoxic Membrane Sump
Slud H
udge ) Basin Pie Airatiia Filters
Basin (MBR)

Acid / Anitscalant /
Chlorination /
De Chlorination

Permeate

iﬁfk
|
Micron Filter Reverse Osmosis Reject Collection

Stage-1

Chlorination [ De Chlorination

Micron Filter Fermute

Tank Tank




Sanofi - Aventis - Site ?ﬂ

PARAMOUNT




Sanofi - Aventis - Site l?ﬂ

PARAMOUNT




Sandoz

Flow : 400 m3/day
(Pharmaceutical Industry)

; R —
4=

2 E0
:'F._



o ()

S a n d DZ Pillﬁl]ﬂi(i)il’ﬁ]'
Inlet Characteristics

Design TDS 3000 PPM

coD 250 PPM

BOD 75 PPM

Outlet Characteristics

Recovery
Operating Cost
Permeate TDS

Permeate COD

85% (2 stage system)
Rs.30/m3
<250 PPM

<15



Sandoz

=)

IIIJ
PML\ MOUNT

¥

ACID 1!.l1ll\:|.'llml
Ihosing System Dosing System

—__
Micr on Filter -

Pressure
Sand
Filier

Feed Eﬂ'luent
Storage T ank

—lll="-

ual Sta e 1
Medin RO HE Reverse]lOsmosis
Filter E—— Pump AR

Micr on Filter -2
F

&
ﬂ >
e
g
ACID
[hsimg System

=

)

= |

Stage-1 R
Reject Storage -
Tank Filter

Micr on Filter -

=
Micr on Filter -

I

g
Antiscalan
Do System

nr

x

Stape-2
Reverse]Osmosis

KLy 1P
Puamags {AHR

(B ]

Fruduct
Storage Tank

@

b

P Crorr ection
[hosing System

»

Heject To
Dirain




Sandoz ETP - Reuse fia

PARAMOUNT

* Client:

Sandoz, Mumbai.

* Capacity :
400 m’/day
System Recovery 85%

Two Stage RO System

* Scheme :

Iron Removal Filter — DMF — Dosing System —
MCF — 1st Stage RO — Dosing Sys for 2nd
stage — MCF - 2nd Stage RO — post pH
Correction.




Ess Kay Yarn

Flow : 50 m3/day
(Textile Dyeing Industry)

E L
A=A

= =0
=



)

Ess Kay Yarn (Textile Industry) Ml
PARAMOUNT

Capacity of plant : 50 m3/day

Color . Dark Blue

Design TDS : 22000 PPM

coD : 9000 PPM

BOD : 3500 PPM

Recovery : 50%(3™ Stage system)

Operating Cost : Rs.40/m3

Permeate TDS / <500 PPM

Permeate COD : <50

Permeate Color : Color less



Ess Kay Yarn

PARAMOUNT

Antiscalant
Dosing Syst em

De-Chlorinati /
Chiorination Br;sin “;;‘:E;"' I]usi: C;?sten
Dosing System . B
= Micr on Filter -1
Feed Inlet [ E;—Q v N Py
Feed Slurﬁge Feed -
Tank Pump i =
Yot Media L po o —)
Filter Filter NT——

Micr on Filter -2

pH Corr ection
Dosing System




@

Ess Kay Yarn i

PARAMOUNT

RO Skid

RO Skid



Mazda Colors

Flow : 500 m3/day
(Color & Pigment Industry)

E L
A=A

= =0
=



Mazda Colors

Inlet Characteristics
Design TDS

CcoD

BOD

Outlet Characteristics
Recovery

Operating Cost

Permeate TDS

Permeate COD

Permeate Color

5000 PPM

600 PPM

100 PPM

15%

Rs.32/m3

<250 PPM

<30

Color less

e

P} i
PARAMOUNT



Mazda Colors

Inlet Characteristics (MEE)

Design TDS

CoD

Outlet Characteristics

Condensate TDS
Condensate COD

Operating Cost

4%

30000 PPM

<100 PPM

<50 PPM

Rs.660/m3

@
0
PARAMOUNT



Block Diagram Mazda Colors

@
i

PARAMOUNT

Waste ——
Water H a 1 ~ ‘ ,H E—‘ i A F E_’H a"
.| —
rom g8 S
Tank Flash Mlxture Flocculator Water
Tank
RO .
Permeate 3 |
o = :. ; I" -+ Y
i RO ——
Hg a Reject /¥ RO
.! Cuulillg Water In
RO System
Permeate ’
Water Tank Cooling Water Oui J'

o |

Condensate

-
HTDS :? B
And High 8 .
COD Stream &

Centrifuge Water Tank
Multi Effect

Evaporator



Mazda Colors - Site -

PARAMOUNT

-
-

<\

el

:‘ r-ll

o — W
! -

- = 1yy,
o EE1 I =
T




Micro Inks

Flow : 1500 m3/day
(Ink Manufacturing Unit)

; R —
4=

2 E0
:'F._



o ()

M icro I n ks Pillﬁl]ﬂi(i)il’ﬁ]'
Inlet Characteristics

Design TDS : 5000 PPM

cOoD : 1500 PPM

BOD . 400 PPM

Outlet Characteristics

Recovery : 85% (2 stage & 2 Pass system)
Operating Cost » Rs.40/m3
Permeate TDS : <100 PPM

Permeate COD : <15



, : a0
Block Diagram Micro Inks Ml

PARAMOUNT
Waste = — y .
Stream | [ [r— | 3§ —
From : | : : oy E
Process _ 2 ; 2
Plant Feed = 1: 5 ' - -
Tank & RO RO|2
Reject Tank
Perntaate
Recycle "—"E e
Water To 7 e E
Process Plant | ; E4 !
Flnal Permeate Reject
Permeate I'-"ass -2 Tank To ETP

Tank RO



Anubha Fabrics Pvt. Ltd.

Flow : 600 m3/day
(Yarn Manufacturing Unit)



Anubha Fabrics Pvt. Ltd

Inlet Characteristics
Design TDS

COD
BOD
Oil

Outlet Characteristics
Recovery

Operating Cost
Permeate TDS

Permeate COD

1500 PPM

300 PPM

100 PPM

100 PPM

15%

Rs.35/m3

<100 PPM

<10

@
i1

PARAMOUNT



Block Diagram Anubha Fabrics Pvt. Ltd i

PARAMOUNT

T e L 1

Plant Equalizaton . Pipe Filter
Tank Fiash Mmmre Flocculator DAF Feed
Tank
- RO : -— = f—
ermeate ‘ | & \
I__ ; 5 [ %I— ) 9 . ——;
| 3 T ngm = - =
L J RO MF Micro
’ System Permeate Filtration
RO T
ank
Permeate
Water Tank
[: 6 To CETP
B i

Reject Tank



[ hank Gou

PARAMOUNT LIMITED

(Formerly Paramount Pollution Control Limited)
(An ISO 9001 Company)

Corporate Office:

Paramount Complex, Gotri Road, Race Course, Vadodara - 330 007 INDIA
Tel. : +91-265-2397111 (7 Lines) Fax: +91-265-2398251

E-mail : sales@paramountlimited.com

Web : www.paramountlimited.com



